
Issue Date
INSTALLATION
INSTRUCTIONS

Application Publication No.

Honda Dealer: Please give a copy of these instructions to your customer.

© 2022 American Honda Motor Co., Inc - All Rights Reserved. 0SK30-HL4-A00 1 of 2

Accessory

SKID PLATE, HMW  
P/N 0SK30-HL4-A00

SXS1000M3/M5/M6
MII 17762

August 2022

PARTS LIST

(1)

(2) (7) (8)

(4)
(3)

(9)

(10)
(6)

(5)

No. Description Qty

(1) Installation Instructions URL 1

(2) 6 mm nut 2

(3) 6 x 16 mm flat head socket bolt 15

(4) 6 x 12 mm socket bolt 2

(5) 6 × 40 mm socket bolt 1

(6) 6 x 16 mm button head socket bolt 2

(7) Main skid plate 1

(8) Rear skid plate 1

(9) Washer 15

(10) Aluminum spacer 1

TOOLS AND SUPPLIES REQUIRED
4 mm hex wrench or key
10 mm socket or wrench
Ratchet
Torque wrench

TORQUE CHARTS
Tighten all screws, bolts, and nuts to their specified 
torque values.

Item N·m kgf·m lbf·ft

6 mm bolt 10.0 ± 2.0 1 ± 0.20 7.5 ± 1.5

INSTALLATION ON PIONEER 1000 6P
When installing the 0SK30-HL4-A00 Skid Plate, HMW 
4P on a pioneer 1000 6-crew vehicle, refer to the 
installation instruction provided with the 0SK30-HL8-
A00 Skid Plate, HMW 6P.

INSTALLATION
 CAUTION: To prevent burns, allow the engine, 

exhaust system, radiator, etc., to cool before 
installing the accessory.
1. Remove the 2 original skid plates and fasteners from

the vehicle. The OEM fasteners will not be reused.

MAIN ORIGINAL 
SKID PLATE
(12 fixing points)

REAR ORIGINAL 
SKID PLATE
(4 fixing points)

2. Install the new rear skid plate. Loosely tightened
the two 6 x 16 mm flat head socket bolt and washers.

(9)

(8)

(9)

(3)



2 of 2 © 2022 American Honda Motor Co., Inc - All Rights Reserved.0SK30-HL4-A00

3. Install the aluminum spacer with two 6 x 16 mm
button head socket bolts and nuts at the front
section of the main skid plate. Secure to required
torque from chart on first page.

(6) (6)(6)

(7)

(10)

(2) (2)

4. Install the new main skid plate. Align new main skid
plate to the holes in the rear skid plate. Loosely
tighten all fasteners (flat head socket bolt 6 ×
16 mm and washer).

(8)
(7)

(9)

(3)

5. Install the 6 x 40 mm socket bolts in the remaining hole
of the aluminum spacer. Install the 6 x 12 mm
socket bolts at the front area of the main skid
plate.

(7)
(4)

(5)

(4)

(7)
(5)

6. Adjust and position both skid plates and secure
every fastener to the required torque from chart on
first page.


